
Page 7-10 2012 Precedent Illustrated Parts List

G

E

7

D

9

10

6
11

12

16

13

19

14

23

18

7
4

5

2

3
8

24

1

15

17

10

20 21 22
000205-003



E

G

7

2012 Precedent Illustrated Parts List Page 7-11

ITEM PART NO. DESCRIPTION

1    2    3    4

QTY

D

FE350 ENGINE (AS26)- CRANKCASE, CAMSHAFT, AND  OIL
SENSOR

1 1016453 Tappet ............................................................................................................................................................ 2
2 1016454 Bolt, Flange Head, M5 x 0.8 x 8 mm .................................................................................................... 2
3 1016472 Plate, Oil Filter Screen ............................................................................................................................... 1
4 1016494 Sensor, Oil Level ......................................................................................................................................... 1
5 1016496 Screw, Cross Pan-Head, M4 x 0.7 x 8 mm .......................................................................................... 3
6 1016506 Clamp ............................................................................................................................................................. 1
7 1016510 Bracket, Switch, Oil Level ........................................................................................................................ 1
8 1016521 Screen, Oil Filter .......................................................................................................................................... 1
9 1016535 Connector, Cord ......................................................................................................................................... 1

10 1016538 O-Ring ............................................................................................................................................................ 2
11 1016544 Screw .............................................................................................................................................................. 1
12 1016564 Pin .................................................................................................................................................................... 2
13 1016584 Bolt, Two-Ended, M8 x 1.25 x 69 mm .................................................................................................. 2
14 1017472 Cover Crankcase ......................................................................................................................................... 1
15 1017487 Bearing, Ball ................................................................................................................................................. 1
16 1017504 Seal, Oil .......................................................................................................................................................... 1
17 1017508 Plug ................................................................................................................................................................. 1
18 1017513 Bolt Switch Bracket .................................................................................................................................... 2
19 1017514 Screw, M8-1.25 X 45mm Hex ................................................................................................................. 6
20 101751801 Shim, 0.3 ........................................................................................................................................................ 1
21 101751802 Shim, 0.4 ........................................................................................................................................................ 1
22 101751803 Shim, 0.5 ........................................................................................................................................................ 1
23 103615901 Gasket, Crankcase Cover ......................................................................................................................... 1
24 103616401 Camshaft, Complete ................................................................................................................................. 1


